

CONFIDENT BLISS , THRISSUR**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm ²)	
				7 Days	28 Days	7 Days	28 Days
1	01/02/25	PILE NO: 30, 213, 171	M30	20	30	21.11	30
2	03/02/25	PILE NO: 169, 03	M30	20	30	22.74	30.07
3	07/02/25	PILE NO: 168, 32, 214	M30	20	30	22.15	30.74
4	08/02/25	PILE NO: 167, 02	M30	20	30	22.22	30.52
5	10/02/25	PILE NO: 166, 164	M30	20	30	22.44	30.81
6	11/02/25	PILE NO: 01	M30	20	30	21.41	30.96
7	12/02/25	PILE NO: 165, 31	M30	20	30	21.93	30.37